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Atorvastatin Teva 80mg1

Take one tablet dailyOrovite
1

2

Take one tablet at nightAtorvastatin Teva 10mg
1

3

Take one tablet in the morning

Swallow this medicine whole. Do not chew or crush.O4

Tamsulosin Omnexel 

400mcg
1

4

Take one tablet twice dailyAtorvastatin Teva 40mg
1 1

5

Take one tablet three times daily

Warning: This medicine may make you sleeply. If this happens, 

do not drive or use tools or machines. Do not drink alcohol.
GS 250

Acetazolamide Diamox 

250mg
1 1 1

6

Take one tablet twice daily

Warning: Do not stop taking this medicine unless your doctor 

tells you to stop.
V

Valsartan Actavis 160mg
1 1

7

Take one tablet in the morning

Take with or just after food. Do not stop taking this medicine 

unless your doctor tells you to stop.
Scored

Furosemide Clonmel 

20mg
1

8

Take one tablet at night

Take with or just after food, or a meal. Do not stop taking this 

medicine unless your doctor tells you to stop.
C B scored 

A

Bendroflumethiazide 

Bendroflumethiazide 

2.5mg

1
9

Accu - Chek Mobile Test 

Cassette

10

Take one tablet in the morning

G score 

100

Scored

Acarbose Glucobay 

100mg
1

11

Take one tablet in the morning

Swallow whole. Do not chew or crush. Take with plenty of 

water
AE H 20mg

Esomeprazole Nexium 

20mg
1

12
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Apply to left leg twice daily

For External Use Only

Diclofenac Difene 1%13

Inhale two puffs four times daily

This medication should only be inhaled. Do not stop taking this 

medicine unless your doctor tells you to stop. Do not take more 

than the dose marked on this label.

Beclazone 100 E/B CFC 

Free INH 200 Dose

14

Inhale two puffs four times daily

For Inhalation only

Ventolin 100mcg15
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